FATE OF ENTERIC VIRUSES IN ADVANCED AND CONVENTIONAL
WASTEWATER TREATMENT

BY

Fredrick James Simmons

A THESIS
Submitted to
Michigan State University
in partial fulfillment of the requirements
for the degree of
MASTER OF SCIENCE

Environmental Engineering

2010



ABSTRACT

FATE OF ENTERIC VIRUSES IN ADVANED AND CONVENTIONAL
WASTEWATER TREATMENT

By

Fredrick James Simmons

Human enteric viruses are currently listed on the United States Environmental Protection Agency
Contaminant Candidate List (USEPA CCL) as emerging contaminants and have been linked to
several waterborne diseases, such as acute gastroenteritis, conjunctivitis and respiratory illness.
In this study, a total of 82 wastewater samples using two different electropositive filters and 6
[...]
(ultraviolet light and chlorination) for virus inactivation and (vi) compare the performance of two
different electropositive cartridge filters (NanoCeram® SOE Series and 1MDS) used for

sampling, quantification and infectivity determination of human enteric viruses.



References



References:

Castignolles, N., Petit, F., Mendel, 1., Simon, L., Cattolico, L., Buffet-Janvresse, C., 1998.
Detection of adenovirus in the waters of the Seine River estuary by nested-PCR. Molecular
and Cellular Probes 12, 175-180.

Gerba, C.P., 1984. Applied and theoretical aspects of virus adsorption to surfaces. In: Laskin,
A.l. (Ed.). Advances in Applied Microbiology, vol. 30. Academic Press, Inc, Orlando, FL,
USA, pp. 133-168.

Godfree, A., Farrell, J., 2005. Processes for managing pathogens. Journal of Applied
Environmental Quality. 34, 105-113.

Guzman, C., Jofre, J., Montemayor, M, Lucena, F., 2007. Occurrence and levels of indicators
and selected pathogens in different sludges and biosolids. Journal of Applied Microbiology
103, 2420-2429.

Lee, Seung-Hoon, Sang-Jong Kim, 2002. Detection of infectious enteroviruses and adenoviruses
in tap water in urban areas in Korea. Water Research 36, 248-256.

Puig, M., Jofre, J., Lucena, F., Allard, A., Wadell, G., Girones, R., 1994. Detection of
adenoviruses and enteroviruses in polluted waters by nested PCR amplification. Applied and
Environmental Microbiology. 60, 2963-2970.

Pusch, D., Oh, D.Y., Wolf, S., Dumke, R., Schroter-Bobsin, U., Hohne, M., Rsoke, I., Schreier,
E., 2005. Detection of enteric viruses and bacterial indicators in German environmental
waters. Archives of Virology. 150, 929-947.

Rose, J., Dickson, L., Farrah, S., Carnahan, R., 1996. Removal of pathogenic and indicator
microorganisms by a full-scale water reclamation facility. Water Research. 30, 2785-2797.

Xagoraraki, 1., Kuo, D.H.-W., Wong, K., Wong, M., Rose, J.B., 2007. Occurrence of human
adenoviruses at two recreational beaches of the Great Lakes. Applied and Environmental
Microbiology 73, 7874-7881.



CHAPTER 2

REMOVAL OF HUMAN ENTERIC VIRUSES BY A FULL-SCALE

MEMBRANEBIOREACTOR DURING MUNICIPAL WSTEWATER PROCESSING

Abstract

In the US, human enteric viruses are the main etiologic agents of childhood gastroenteritis,
resulting in several hospitalizations and deaths each year. These viruses have been linked to
several waterborne diseases, such as acute gastroenteritis, conjunctivitis and respiratory illness.
The removal of human enterovirus (EV) and norovirus genogroup Il (NV2) was studied in a full-
scale membrane bioreactor (MBR) wastewater treatment plant (WWTP) and compared with the
removal of human adenovirus (HAdV). In total, 32 samples were quantified using real-time
reverse transcription-PCR (RT-PCR) from four separate locations throughout the treatment
process; influent, primary settling effluent, membrane influent (which includes the MLSS) and

membrane effluent. EV was detected in all 32 samples (100%) with an average concentration of
1.1x10" and 7.8x10" viruses/L for the membrane influent and membrane effluent, respectively.
NV2 was detected in 20 of 32 samples (63%) with an average membrane influent and membrane
effluent concentration of 2.8x10° and 1.2x10" viruses/L, respectively. HAdV was detected in all
32 samples with an average membrane influent concentration of 5.2x10° and 2.7x10° viruses/L

in the membrane effluent. Our findings indicate that this particular full-scale MBR WWTP was

able to reduce the viral loads by approximately 5.1 and 4.0 log units for EV and NV2 as



compared to 5.5 log units for HAdV. This full-scale MBR system outperformed the removal
observed in previous pilot and bench scale studies by 1-2 log units. To the best of our
knowledge, this is the first study that has looked at the removal of EV in a full-scale MBR

WWTP using quantitative real-time RT-PCR.



Introduction

Membrane filtration is the physical process that separates particles and colloidal material present
in the raw feed water from the permeate effluent. Membrane bioreactors (MBR) are a
modification of the activated sludge process in which separation of solids is achieved without the
requirement of a secondary clarifier as compared to conventional activated sludge systems. In the
past decade, MBRs have been increasingly used in the wastewater treatment industry as an
advanced treatment technology to improve treated water quality especially when water reuse is
required (Ahn et al., 2001). As of 2003, there were over 1,000 MBR’s in operation around the
world, 66% of these are used throughout Japan, while the rest a found in Europe and the US
(Cicek, 2003). As the population worldwide continues to rise, there is a greater demand and
increased pressure from the public to be able to treat wastewater efficiently and effectively while

trying to minimize the risk of exposure to biological contaminants.

Human enteric viruses are one of the main pathogens on the United States Environmental
Protection Agency Contaminant Candidate List (USEPA CCL) of emerging contaminants.
Wastewater effluent discharge is often the source of enteric viruses detected in natural
waterways (Kuo et al., 2010; Kitajima et al., 2009; da Silvia et al., 2007; Haramoto et al., 2007;
Kageyama et al., 2003). Presently, the USEPA does not require wastewater treatment plants
(WWTPs) to monitor the concentration of these viruses in the final effluent. Human Adenovirus
(HAdV), Human Enterovirus (EV), Norovirus genogroup 1, 2 and 4, (NV1) and (NV2) are some
of the enteric viruses of concern because of their low infectious dose. Human enteric viruses
have been linked to several waterborne diseases, such as acute gastroenteritis, conjunctivitis and
respiratory illness (Kuo et al., 2010; Kitajima et al., 2009; da Silvia et al., 2007; Haramoto et al.,

2007; Kageyama et al., 2003). The main pathways of exposure are often direct fecal-oral route or



dermal contact through secondary exposure (Godfree et al., 2005). In the US alone, enteric
viruses are the main origin of gastroenteritis detected in children whereby averaging roughly 100
deaths per year (Gerba et al., 2002). The degree of viral infection can often vary depending on
the species, serotypes, concentration, age of individual, high risk category individuals and

exposure rates to these viruses (Gerba et al., 2002; Rose et al., 1996).

Determining the concentration of enteric viruses throughout the treatment process helps to
monitor any increases in influent concentration and ensures safe levels of pathogens in the final
effluent. In the past, several studies have used norovirus, enterovirus, poliovirus and viral
indicators (i.e., coliphage or bacteriophage) to determine overall removal capabilities of
membranes in both bench and pilot-scale MBR systems (Ueda et al., 2000; Hu et al., 2003;
Ottoson et al., 2006; Zheng et al., 2006; Zhang et al., 2007). In addition, two past studies have
determined the performance of full scale MBR’s for adenovirus and norovirus (Kuo et al., 2010;
da Silva et al., 2007). The focus of this study is to (i) quantify Human Enterovirus (EV) and
Norovirus genogroup | and Il (NV1) and (NV2) and determine their removal by a full-scale
MBR WWTP, (ii) compare with HAdV removal in the same plant (Kuo et al., 2010) and (iii)
describe the solid-liquid distribution of enteric viruses (HAdV, EV and NV) in the membrane

influent.



Methods and Materials

Sample Collection

Eight sampling events took place at the Traverse City Wastewater Treatment Plant (TCWWTP)
monthly (except April, which had two events and no samples taken in June) between January and

August 2008.

The WWTP is described in Kuo (2010). Briefly, the TCWWTP is designed to treat
maximum monthly wastewater loads of 9200 kg/day biological oxygen demand (BOD) (20,200
Ib/day) 16,550 kg/day total suspended solids (TSS), and 1000 kg/day ammonia at a flow of
32,000m%/day (8.5 mgd), with peak flows up to 64,000m3/day (17 mgd). The MBR system is
combined with a biological nutrient removal technology. The membranes for the MBR system
are Zenon’s ZeeWeed 500c cassettes (Zenon Environmental Inc., Oakville, Ontario, Canada)
made by hydrophilic and non-ionic proprietary polymer. They are immersed, hollow-fiber
ultrafiltration membranes with a nominal pore size of 0.04 micron (or micrometer) and absolute

pore size of 0.1 micron.

There were four sampling locations; influent, primary settling effluent, membrane
bioreactor influent (which includes the MLSS) and membrane effluent. In total there were 32
viral samples collected using IMDS cartridge filters as explained in the USEPA Manual of
Methods for Virology (USEPA, 2001). An average of 20 L of influent, 30 L of primary settling
effluent, 50 L of membrane influent an average 400 L of membrane effluent were sampled
through the 1MDS electropositive cartridge filter (Table 2-1). Each sample was pumped through

the apparatus at a rate of about 11-12 L/min (3 gal/min) except the membrane influent.



50 gallons of membrane influent was collected in a large tank and allowed to settle for 30
min due to the high amount of MLSS (~2000mg/L). After that time, the supernatant was passed
through the 1MDS filter and 15 mL of sludge was collected for analysis. All samples collected
were stored on ice and shipped the same day using overnight delivery to the Michigan State
University Water Quality Engineering Laboratory in East Lansing, MI. Upon delivery, samples

were placed in a 4°C cooler for 12-24 hours before processing.

Virus elution process for filters

All samples collected were eluted 12-24 hours after initial sampling according to the
Concentration and Processing of Waterborne Viruses by Positive Charge 1MDS Cartridge Filters

and Organic Flocculation (USEPA, 2001) and explained in our previous study (Kuo et al., 2010).

Nucleic Acid Extraction

All viral samples (except the activated sludge) were extracted using the MagNa Pure Compact
System automatic machine (Roche Applied Sciences, Indianapolis, IN). The extraction Kits used
were the MagNA Pure Compact Nucleic Acid Isolation Kit-Large Volume. The program used
required 1000uL of sample to be extracted and concentrated for a final volume of 100pL.
Immediately following the completion of the extraction, all samples were placed in -80°C freezer
to preserve the integrity of the RNA molecule. However, due to the high concentration of
suspended solids in the activated sludge samples the viral nucleic acids were hand extracted
using the QlAamp Viral RNA Mini Kit (Qiagen, Valencia, CA) which incorporates the spin

column protocol listed in the manufacturer’s handbook. Following extraction the quantity of

10



viral nucleic acid extracts from all samples were checked using the NanoDrop

Spectrophotometer (NanoDrop® ND-1000, Wilmington, DE).

Real-Time PCR Standard Curves and Detection Limits

The standard curves for the molecular detection of EV, NV1 and NV2 were created using stock
cultures of Coxsackie virus B5 (ATCC VR-1036AS/MK), and NV1 and NV2 stool samples were
supplied by the Ingham County Health Department following a confirmed outbreak. The cloning

primers used in this study are summarized in Table 2-2. All standard curve assays were run in the
LightCycIer® 1.5 Instrument (Roche Applied Sciences, Indianapolis, IN). Briefly, the PCR
amplicons from EV and NV2 from pure culture and stool sample extracts were cloned into a

plasmid vector (i.e., pCR®4-TOPO®) which follows the one-shot chemical transformation

described in the manufacturer instructions (TOPO TA Cloning® Kit for Sequencing, Invitrogen,
Carlsbad, CA). The plasmids carrying the cloned EV, NV1 and NV2 were purified using
Wizard® Plus SV Minipreps DNA Purification System (Promega, Madison, W1) and sent for
sequencing at the Research Technology Support Facility at Michigan State University. All target
gene sequences were compared with those published in the National Center for Biotechnology
Information (NCBI) database by using the program of Basic Local Alignment Search Tool
(BLAST). The concentrations were determined by using the NanoDrop spectrophotometer and
then the samples were serial diluted 10-fold and used for creating the standard curves for all

target viruses. All standard curve reactions were run in triplicate and the detection limit of EV

and NV2 is 10° genomic copies/reaction (101 viruses/rxn).

11



Molecular detection for EV, NV1 and NV2

The extracted samples were reverse transcribed before the gPCR was performed for the three
parameters (EV, NV1 and NV2). Each reverse transcription reaction mix included 2.5 pL of 10
MM reverse primer (for each target), 1 puL of reverse transcriptase (Promega Corporation,
Madison, W1), 4 uL of 5X transcriptor reaction buffer (Roche), 0.5um of protector Rnase
inhibitor (Roche Applied Sciences, Indianapolis, IN), and 2 uL of 10 mM deoxynucleotide, all
RT reactions were run in a Bio-Rad thermal cycler (iCycler™, Bio-Rad, Hercules, CA) and the
conditions are as follow: 55°C for 30 minutes and then 85°C for 5 minutes to inactivate the
enzyme and a final hold cycle at 4°C for indefinite (the RT conditions are the same for all three

target viruses). The RT samples were then placed into -20°C until further analysis.

The primers and probes used for the standard curve and molecular detection are
summarized in Table 2-3. EV and was run using both the one-step and two-step approach for
detection of the target gene. The conditions for the separate assays, EV and NV2 are as
previously described (Dierseen et al., 2007; Kageyama et al., 2003). Briefly, each assay
condition is as follow: EV one-step, reverse transcription 50°C for 30 min, denaturation at 95°C
for 15 min, 45 cycles of amplification 60°C for 1 min and 95°C for 10s, for two-step,
denaturation at 95°C for 10 min, 50 cycles of amplification 95°C for 10s, 58°C for 30s and 72°C
for 30s, followed by 1 cooling cycle at 40°C for 30s. NV2, denaturation at 95°C for 10 min
followed by 45 cycles of amplification at 95°C for 15s with annealing and extension at 56°C for
1 min. The real-time PCR reaction master mix for two-step included 10 pL of 2X LightCycler

480 TagMan Master Mix (Roche Applied Sciences, Indianapolis, IN), appropriate volume of

12



primers and probes to obtained the concentration described in Table 3, 5 uL of cDNA sample,
and appropriate volume of PCR-grade water to make up a final 20 pL reaction mix. However,
for EV one-step, the gPCR reaction master mix included 10 pL of QuantiTect Probe RT-PCR

Master Mix, 0.2uL QuantiTect Probe RT-Mix.

All samples were run in triplicate and included a negative control reaction (PCR-grade

H,0 without template) and a positive control reaction for all targets.

Human Adenovirus Data

Overall HAdV data published in Kuo (2010) are also reported in this paper for comparison
purposes. The HAdV data were obtained from the analysis of the same samples presented in the

current study.

Inhibition Control

To determine if inhibition occurred during viral analysis, the methods previously explained
(Viau et al., 2009; Rajal et al., 2007) were used. Bovine Enterovirus (BEV) was chosen as the
virus to spike all samples to determine if inhibition was present, BEV was quantified following
the methods previously published (Jimenez-Clavero et al., 2005). Prior to the inhibition check,
all samples were initially analyzed for BEV using real-time PCR. Next, all extracted samples and

molecular grade H,O were spiked with a final concentration of 10° viruses/rxn of BEV.

Following the analysis, the Cp values of the extracted water and wastewater samples were

compared to see if inhibition was present in the samples. If the Cp values of both the spiked

13



water and wastewater samples were within an acceptable level (5%), then inhibition did not

affect our analysis.

Calculations for Virus Concentration

All samples were quantified using the following equation:

Viruses x 1rxn
Viruses rxn 5uL

L B Volume

X 100pL X X 30,000pL

_ 1
T000pL

2-1)